


Part Page 

Auto Flywheel Bolt 1
Blocks (Aluminum Tipe) 24
Bolts 1-6
Brass Water Jacket Plug 22
Cam Gear Bolt 3
Cam Gears 14
Cam Sensor 8
Cam Shaft Bolt 5
Cam Shaft Thrust Plate 16
Cam Shaft Thrust Plate Bolt 15
Coil Braket 10
Coil Wiring Harness 10
Coils 9
Crank ID 25
Crankshaft Gear 13
Crankshaft Pilot Bearing 15
Crankshaft Sensor 7
DOD Cams 6
Dowel Pin 15
Exhaust Valve 16
Harmonic Balancer Bolt 2
Head Bolt 2
Head Plugs 22
Intake Valve 16
Knock Sensor 8
Lifter Guide Holders 20
Oil Galley Plug 22
Oil Pan 23
Oil Plug Front Block 15
Oil Pump 26
Oil Pump Screen 27
Plastic Oil Galley Plug 17
Rear Seal Holder 11
Rear Seal Holder Bolt 11
Rocker Arm Bolt 5
Roller Lifter 18
Roller Rocker Arm 19
Sensor 7-8
Spark Plug Wire 17

TABLE OF CONTENTS

Page 1



Part Page 

Steam Hole Cover 19
Steam Tube 18
Timing Chain 13
Timing Chain Tensioner 17
Timing Cover 12-13
Timing Cover Bolt 1
Timing Cover Camshaft Sensor 7
Timing Cover Sensor Braket 7
Timing Cover Wire Harness 7
Valley Cover 21
Valve Spring 20
Valve Spring Retainer 21
Valve Steam Seal 21
Windage Tray 19
Woodruff Key 15

TABLE OF CONTENTS (CONTINUED)

Page 2



SHIPPING/BILLING

1) All orders are shipped C.O.D. Company Checks acceptable with prior approval only.
     All orders will be shipped freight collect using the least expensive and most expedient
    method. Along with normal shipping charges, C.O.D. order are subject to the current
    C.O.C. charge

2) Credit is available on approval only. Applications are sent on request

3) Master Card, Discover and Visa are honored

4) All sales subject to a $20.00 minimun purchase. Charge Sales are subject to a 
    $50.00 minimun purchase. A small order charge of $3.50 per order will be charged
    on orders that do not meet these minimums

5) All foreing orders are payable in advance in U.S. funds by wire or draft dawn on a 
    U.S. bank, F.O.B. Detroit

6) Charge customers with an unpaid invoice of 45 days will be put on C.O.D.

7) All returns are subject to a $5.00 restocking charge

Page 3



Part Name Part Number 
(EPP) Description CASTING #

BOLT B-756 M8x1.25x20 11515756

AUTO FLYWHEEL BOLT AFB-332 M11x1.50x23 12553332

BOLT B-104 M9x1.00x43

TIMING COVER BOLT B-758 M8x1.25x30 11515758

TIMING COVER BOLT

GEN III/IV V-8 LS1/LS2/LS6 1997-2007 HARDWARE

AUTO FLYWHEEL BOLT

BOLT

BOLT

13mm

27mm

8mm

15mm

30mm

11mm

11mm

51mm

9mm

13mm

38mm

8mm

1



Part Name Part Number 
(EPP) Description CASTING #

HEAD BOLT SHORT HB-840 LS1/LS2               
M8x1.25x45 12558840

HEAD BOLT MEDIUM HB-745 LS1/LS2               
M11x2.0x100 12560745

HEAD BOLT LONG HB-291 LS1/LS2               
M11x2.0x156

12588291                 
12560744

HARMONIC BALANCER 
BOLT HBB-109 M16x2.00x126

HARMONIC BALANCER 
BOLT HBB-840 M16x2.00x103 12557840

HEAD BOLT

HARMONIC BALANCER BOLT

10mm

54mm

8mm

15mm

112mm

11mm

15mm

168mm

11mm

24mm

144mm

16mm

24mm

120mm

16mm

2



Part Name Part Number 
(EPP) Description CASTING #

BOLT B-291 M11x2.00x155 11588291

BOLT B-112 M8x1.25x24

CAM GEAR BOLT CGB-113
M8x1.2x24             
3 BOLTS               

1997-2005

BOLT B-114 M6x1.00x136

BOLT B-115 M8x1.25x105

CAM GEAR BOLT

BOLTS

BOLTS

15mm

167mm

11mm

13mm

32mm

8mm

10mm

33mm

8mm

10mm

143mm

6mm

13mm

112mm

8mm

3



Part Name Part Number 
(EPP) Description CASTING #

BOLT B-116 M10x1.50x75

BOLT B-117 M6x1.00x113

BOLT B-118 M6x1.00x90

BOLT B-119 M10x1.50x103

BOLT B-120 GM                   
M8x1.25x82

BOLTS

15mm

86mm

10mm

8mm

121mm

6mm

10mm

97mm

6mm

13mm

115mm

10mm

10mm

90mm

8mm

4



Part Name Part Number 
(EPP) Description CASTING #

BOLT B-121 M16x1.5x70

BOLT B-122 M6x1.00x34

BOLT B-123 M16x1.25x39

ROCKER ARM BOLT RAB-961 M8x1.25x47            
4.8-5.3-5.7-6.0-V8 12560961

ROCKER ARM BOLT

CAM SHAFT BOLT

BOLTS

24mm

84mm

16mm

10mm

44mm

6mm

13mm

47mm

8mm

8mm

58mm

8mm

5



Part Name Part Number 
(EPP) Description CASTING #

BOLT B-125 M6x1.00x40

BOLT B-126 M11x1.50x115

BOLT B-127 M11x1.50x108

BOLT B-128 M11x1.50x90

CAM C-217 DOD-CAM W/GROOVE 
6.2-V8 2004-2008 12589005

CAM C-234 CAM NO GROOVE 4.8/5.3-
V8

12589005-6.0              
12593206-6.0              

12593207-4.8/5.3           
12603844-6.2              
12612274-6.0              
12612273-6.2

BOLTS

DOD CAMS

10mm

48mm

6mm

15mm

127mm

11mm

15mm

122mm

11mm

15mm

131mm

11mm

6



Part Name Part Number 
(EPP) Description CASTING #

TIMING COVER           
CAMSHAFT SENSOR      TCS-545 3 PIN                  

5.3 V8 12585545

TIMING COVER           
CAMSHAFT SENSOR      TCS-470 3 PIN                  

6.0 V8 12580470

TIMING COVER           
WIRE HARNESS          TCW-593 3 PIN PLUG            

5.3 V8                 3593

TIMING COVER           
SENSOR BRACKET       TCB-000 5.3 V8                 

SENSOR S-992 3 PIN                  12588992

CRANKSHAFT            
SENSOR                CSS-228 3 PIN                  12560228

TIMING COVER WIRE HARNESS

TIMING COVER SENSOR BRACKET

SENSOR

CRANKSHAFT SENSOR

TIMING COVER CAMSHAFT SENSOR

7



Part Name Part Number 
(EPP) Description CASTING #

SENSOR S-107 3 PIN 12573107

KNOCK SENSOR KS-603 GM 12589867                 
10456603                 

SENSOR S-122 280 130 122

SENSOR S-388 6388

CAM SENSOR CS-211   3 PIN                
5.7 V8 12561211

SENSOR S-546 3 PIN 12585546

SENSOR

SENSOR

KNOCK SENSOR

SENSORS

CAM SENSOR

0.762"

2.412"

0.297"

0.700"

2.210"

0.330"

8



Part Name Part Number 
(EPP) Description CASTING #

COIL C-190 4 PIN 12573190

COIL C-218 4 PIN 19005218

COIL C-616 4 PIN 12570616

COIL C-693 4 PIN 12558693

COIL C-948 4 PIN 12558948

COILS

9



Part Name Part Number 
(EPP) Description CASTING #

COIL BRACKET CB-353 GM 12580353

COIL BRACKET CB-188 GM 12569188

COIL BRACKET CB-103 GM

COIL WIRING HARNESS CWH-188 GM 12569188

COIL WIRING HARNESS C-353 GM 12580353

COIL BRACKET

COIL WIRING HARNESS

10



Part Name Part Number 
(EPP) Description CASTING #

REAR SEAL HOLDER RSH-014 4.8-5.3-5.7-6.0 12572014

REAR SEAL HOLDER RSH-100 4.8-5.3-5.7-6.0 12587100

REAR SEAL HOLDER RSH-301 4.8-5.3-5.7-6.0 12598301

REAR SEAL HOLDER 
BOLT RSB-101 M8x1.25x24

REAR SEAL HOLDER

REAR SEAL HOLDER BOLT

10mm

33mm

8mm

11



Part Name Part Number 
(EPP) Description CASTING #

TIMING COVER TCC-267
W/SENSOR HOLE 

DRIVERS SIDE          
6.0 V8

12576267

TIMING COVER TCC-326 W/SENSOR HOLE 
DRIVERS SIDE

                  12600326        
SERVICE # 12600325

TIMING COVER TCC-940 W/SENSOR HOLE 
DRIVERS SIDE 12594940

TIMING COVER TCC-288 W/SENSOR HOLE PASS 
SIDE 12580288

TIMING COVER TCC-623 4.8-5.3-5.7-6.0 12556623

TIMING COVER TCC-941
W/SENSOR HOLE 

DRIVERS SIDE          
7.0

12579941

TIMING COVER TCC-107 W/SENSOR HOLE PASS 
SIDE

TIMING COVER

12



Part Name Part Number 
(EPP) Description CASTING #

TIMING COVER TCC-629 W/SENSOR HOLE PASS 
SIDE 12597629

TIMING COVER TCC-939 12594939

CRANKSHAFT            
GEAR                   CG-101 4.8-5.3-5.7-6.0

TIMING CHAIN TC-101 4.8-5.3-5.7-6.0-6.2

TIMING CHAIN

CRANKSHAFT GEAR

1.725"
2.712"

1.487"

2.080"

13



Part Name Part Number 
(EPP) Description CASTING #

CAM GEAR CG-481 5.7 V8 12586481

CAM GEAR CG-102 4.8-5.3-5.7

CAM GEAR CG-407 6.0 V8 12576407

CAM GEAR CG-689
5.3/6.0/6.2              
2004-2008              
NON-DOD

12591689

CAM GEARS

14



Part Name Part Number 
(EPP) Description CASTING #

OIL PLUG FRONT BLOCK OPFB-693 9427693

CRANKSHAFT PILOT 
BEARING CPB-583 12557583

DOWEL PIN DP-326 12570326

WOODRUFF KEY WK-513 12561513

CAM SHAFT THRUST 
PLATE BOLT CST-101

M8x1.25x18            
4.8-5.3-5.7-6.0-6.2-V8     

1997-2008

DOWEL PIN

WOODRUFF KEY

CAM SHAFT THRUST PLATE BOLT

OIL PLUG FRONT BLOCK

CRANKSHAFT PILOT BEARING

0.178"

0.634"

0.178"

1.705"

0.590"

0.652"

0.300"

1.475"

0.087"

15



Part Name Part Number 
(EPP) Description CASTING #

CAM SHAFT THRUST 
PLATE CSP-101 4.8-5.3-5.7-6.0

INTAKE VALVE IV-101 4.8-5.3 V8 FITS HEADS CASTING # 682-
706-799

INTAKE VALVE IV-102 5.7-6.0 V8 FITS HEADS CASTING # 317-
243

INTAKE VALVE IV-103 6.2 V8 FITS HEADS CASTING # 
5364

EXHAUST VALVE EV-101 4.8-5.3-5.7-6.0-6.2 V8 ALL GEN III/IV HEADS

INTAKE VALVE

EXHAUST VALVE

CAM SHAFT THRUST PLATE

1.990"

4.867"

0.312"

2"

4.867"

0.312"

2.165"

4.867"

0.312"

1.550"

4.867"

0.312"

4.867"

16



Part Name Part Number 
(EPP) Description CASTING #

TIMING CHAIN 
TENSIONER TCT-670 12588670

PLASTIC OIL GALLEY 
PLUG PGP-460 M15x1.50x44 12573460

SPARK PLUG WIRE SPW-101

SPARK PLUG WIRE SPW-102

SPARK PLUG WIRE SPW-103

SPARK PLUG WIRE SPW-104

SPARK PLUG WIRE

TIMING CHAIN TENSIONER

PLASTIC OIL GALLEY PLUG

64mm

15mm15mm

17



Part Name Part Number 
(EPP) Description CASTING #

ROLLER LIFTER RL-101 2006-2008

ROLLER LIFTER RL-102 1997-2008

STEAM TUBE ST-103

STEAM TUBE ST-102

STEAM TUBE ST-103

STEAM TUBE ST-104

ROLLER LIFTER 

STEAM TUBE

18



Part Name Part Number 
(EPP) Description CASTING #

ROLLER LIFTER ARM RRA-101 4.8-5.3-5.7-6.0

STEAM HOLE COVER SHC-254 1260254

WINDAGE TRAY WTF-193 4.8-5.3-5.7-6.0-6.2       
FWD 12589193

WINDAGE TRAY WTR-189 4.8-5.3-5.7-6.0           
FWD 12558189

STEAM HOLE COVER

WINDAGE TRAY

ROLLER ROCKER ARM

18mm

14mm

19



Part Name Part Number 
(EPP) Description CASTING #

LIFTER GUIDE HOLDERS LPG-101 1 GREEN DOT

LIFTER GUIDE HOLDERS LPG-596 2 WHITE DOTS 125771596

LIFTER GUIDE HOLDERS LGP-608 2 BLUE DOTS 12571608

LIFTER GUIDE HOLDERS LGP-365 1 WHITE DOT 12595365

VALVE SPRING REGULAR VSP-101

VALVE SPRING YELLOW VSY-102

LIFTER GUIDE HOLDERS

VALVE SPRING

20



Part Name Part Number 
(EPP) Description CASTING #

VALVE SPRING RETAINER VSR-101

VALVE STEM SEAL VSS-101

VALLEY COVER VC-107 TOP                   
BOTTOM 12561107

VALLEY COVER VC-927 TOP                   
BOTTOM 12577927

VALLEY COVER VC-471 TOP                   
BOTTOM 12570471

VALLEY COVER VC-901 TOP                   
BOTTOM 12580901

VALVE SPRING RETAINER

VALVE STEM SEAL

VALLEY COVER

21



Part Name Part Number 
(EPP) Description CASTING #

BRASS WATER JACKET 
PLUG WJP-663

1 PLUG PER BLOCK 
CAST IRON ONLY       

4.8-5.3-5.7-6.0
12561663

OIL GALLEY PLUG OGP-426
3 PLUGS PER BLOCK 

CAST/ALUM            
4.8-5.3-5.7-6.0-6.2-7.0

11588426

OIL GALLEY PLUG OGP-164

1 PLUG PER BLOCK 
FWD BOTTOM          

RWD TOP              
5.3-5.7-6.0

12571164

PLUG OGP-426

8 PLUG PER BLOCK   5 
PLUG PER HEAD FITS 

2.2 ECOTEC     
M12x1.75x12

PLUG P-105
1 PLUG PER CYL HEAD 

3.6 V6                 
M20x1.50x29

HEAD PLUG HP-259 M12x1.50x21 11610259                 
12553191

OIL GALLEY PLUG

HEAD PLUGS

BRASS WATER JACKET PLUG

17mm

27mm

12mm

17mm

28mm

40mm

16mm

17mm

24mm

17mm

28mm

33mm

12mm

35mm

18mm

17mm

20mm

30mm

28mm

22



Part Name Part Number 
(EPP) Description CASTING #

OIL PAN OP-810 2005-2006 V8 12581810

OIL PAN OP-828 CORVETTE             
2001-2004 V8 12561828

OIL PAN OP-041

FRONT WHEEL DRIVE 
IMPALA SS, PONTIAC 

GRAND PRIX V8        
2006

12569041

OIL PAN OP-609 TRAIL BLAZER V8 12586609

OIL PAN OP-273 VAN-TRUCK V8         
97-2007 12579273

OIL PAN OP-074 6.0-6.2 V8 12609074

OIL PAN OP-210 2004-2006 V8 12581210

OIL PAN

23



Part Name Part Number 
(EPP) Description CASTING #

ALUMINUM BLOCK RWD BLOCK-910 12566910

ALUMINUM BLOCK RWD BLOCK-733 12572733

ALUMINUM BLOCK FWD BLOCK-004 12569004

ALUMINUM BLOCK RWD BLOCK-900 12601900

5.3 V8 BLOCKS (ALUMINUM TYPE)

19.250”

OPEN VALLEY AERA

CAM SENSOR HOLE

STD TYPE CHEVY 

BOLT PATTERN

STD TYPE CHEVY 
BOLT PATTERN

19.250”

BOLT PATTERN8-STUD TYPE                 
VALLEY AERA

5.445”

 

STD TYPE CHEVY 
BOLT PATTERN

19.250”

19.250”

8-STUD TYPE                 
VALLEY AERA

24



Part Name Part Number 
(EPP) Description CASTING #

CRANKSHAFT C-482

99-08 4.8 V8            
DOUBLE RELUCTOR     

WHEEL                
(FACTORY COLOR 

PURPLE PAINT)         

4.8

12553482

CRANKSHAFT C-216-A

05/08 5.3 V8 NO BALANCE 
HOLE IN # 1 ROD HOLE OR 

NOT TO DEEP BALANCE IN # 
1 ROD ALSO WITH GROOVE 
# 1 COUNTER WEIGHT (NO 

COLOR) SINGLE RELUCTOR 
WHEEL

5.3

12532216

CRANKSHAFT C-216-B

99-06 5.3 V8 NO 
BALANCE HOLE IN # 1 
ROD HOLE OR NOT TO 
DEEP BALANCE IN # 1 

ROD HOLE             
(FACTORY COLOR LIGHT

GREEN PAINT)

5.3

12552216

CRANKSHAFT C-216-C

97-08 5.7/6.0 DEEP 
BALANCE HOLE # 1 ROD 
(FACTORY DARK BLUE 

PAINT)

5.7-6.0

12552216

CRANKSHAFT C-216-D  
CORVETTE

97-08 WITH CENTER 
HOLE DRILLED 

THROUGH THE CENTER 
OF CRANKSHAFT

5.7 CORVETTE

216

CRANKSHAFT CRANK ID

99-08 4.8L PURPLE      
06-08 5.3L W/GROOVE 

NO COLOR             
99-05 5.3L/6.0 DARK 

BLUE                  
97-08 5.7L CORVETTE 

YELLOW

CRANK ID

CORVETTE 97-08 

HOLE DRILLED

25



Part Name Part Number 
(EPP) Description CASTING #

OIL PUMP OP-436 4.8/5.3/5.7/6.0 12556436

OIL PUMP OP-896 6.2 12571896

OIL PUMP OP-003 7.0

OIL PUMP

26



Part Name Part Number 
(EPP) Description CASTING #

OIL PUMP SCREEN OPS-209 GM                   
OIL PAN 209            

OIL PUMP SCREEN OPS-4.8-5.3

GM                   
4.8-5.3 VAN TRUCK      

CRANKSHAFT          
BAFFLE # 268           
OIL PAN # 273

OIL PUMP SCREEN OPS-5.3  FWD

GM                   
5.3 FWD               

CRANKSHAFT          
BAFFLE # 042           

OIL PAN # 041 IMPALA 
SS- GRAND 

OIL PUMP SCREEN OPS-5.3

GM                   
5.3                    

CRANKSHAFT          
BAFFLE # 193           
OIL PAN # 609          
TRAIL BLAZER

OIL PUMP SCREEN OPS-6.0

GM                   
6.0                    

CRANKSHAFT          
BAFFLE # 189           
OIL PAN # 810          

LOW PR

OIL PUMP SCREEN OPS-6.0 CAD

GM                   
6.0                    

CRANKSHAFT          
BAFFLE #              
OIL PAN #              

OIL PUMP SCREEN OPS-6.0-6.2

GM                   
6.0 -6.2                

CRANKSHAFT          
BAFFLE # 193           
OIL PAN # 174          

OIL PUMP SCREEN

27






